

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17069

No. T5/922/2021-22/RNK-TVPM

Ithin James

Date: 21.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:

I-KL-VASW-ENB-0002 Vizhinjam 2

Invoice Date: 21.08.2023 Amount:1416/-Invoice No. 4008

To M/s Karakkattil Projects & Infrasrtuctures (P)Ltd.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
VASW-0002	M_{20}	08.08.2023	520	23.11	
VASW-0002	M_{20}	08.08.2023	500	22.22	
VASW-0002	M_{20}	08.08.2023	520	23.11	

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17070

The many

No. T5/922/2021-22/RNK-TVPM Date: 21.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:

I-KL-KJML-ENB-9002 Manaveli Jn.

Amount:1416/- Invoice No. 4008 Invoice Date: 21.08.2023

To M/s Karakkattil Projects & Infrasrtuctures (P)Ltd.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
KJML-9002	M_{20}	20.07.2023	680	30.22	
KJML-9002	M_{20}	20.07.2023	600	26.67	
KJML-9002	M_{20}	20.07.2023	580	25.78	

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THENTH KENORY PRODUCTION OF THE PROPERTY OF TH

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17071

Home Caring

No. T5/922/2021-22/RNK-TVPM

Date: 21.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:

I-KL-KJML-ENB-9002 Manaveli Jn.

Amount:1416/- Invoice No. 4008 Invoice Date: 21.08.2023

To M/s Karakkattil Projects & Infrasrtuctures (P)Ltd.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
KJML-9002	M_{20}	21.07.2023	600	26.67	
KJML-9002	M_{20}	21.07.2023	500	22.22	
KJML-9002	M_{20}	21.07.2023	560	24.89	

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17072

No. T5/922/2021-22/RNK-TVPM

Date: 21.08.2023

Ref:- Your request letter SCTL/TECH/1286/2020/AM(CIVIL)/7622

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:

Development of Chalai Warehouse & Commercial Complex. Description:site trial mix.

Amount:1416/-Invoice No. 4018 **Invoice Date: 21.08.2023**

To The Senior Manager (PMM)

Smart

City Thiruvananthapuram Limited.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
I	M_{30}	18.08.2023	530	23.56	
II	M_{30}	18.08.2023	400	17.78	
III	M_{30}	18.08.2023	500	22.22	

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Regional Engineer

Home comment

Office Seal